MERCRUISER [C1.7L DTI)
Serial Mbr A ange: OMOS5000 THRL 0k

ar

3333331
18

¥ TIMING COVER AND FLYWHEEL HOUSING

Ref |Clazs|Part

Description

| A

Qt Comment Footnote

2 25 882714 | SEAL-DI, Crankshaft, Front 1
3 382458 | COWER-Timing, Lower 1
4 10 8992292| SCREW-Flange, Timing Cowver [ME |1
5 10 2882374 SCREMW - Timing Cower (ME x 40) |2
G 10 882296| SCREW-Flange, Timing Cowver [ME |1
7 16 B82715|5TUD 2
2 382459 | COWER-Timing, Upper 1
9 27 282382 | GASKET-0il Pump 1 2
10 882370/ POIMTER-Timing 1
11 B82602| RE TAINER-Crankshaft 1
12 882334 | DOWEL PIN 2
13 25 292402 | SEAL-DI, Crankshaft 1
14 10 B882379| SCREW-Flange [ME « 22] 5
15 10 882629 SCREW-Allen [ME « 20) 2
16 10 A82291 | SCREW-Flange (MG = 12] 1
17 10 B82313| SCREW-Flange MG = 16] 1
18 282512 | COVER-Dust 1
19 302444 | BRACKET-Tensioner Spring 1
20 12 202344 "WASHER ]
21 12 B82643 Wb SHER 2
22 13 BB2636 | LOCK WASHER 2
23 13 282637 "W SHER-Lock 4
24 10 882725 | MUT (M10) 2
25 11 202664 | MUT [M12) 3
26 10 BB2665| SCREW [M10 = 60] 1
27 10 882328 SCREW [M10 = 30] 1
28 10 282726 SCREW [M12 = 55) 2
29 10 202622 | SCREW [M12 « 55] 1
a0 10 202622 SCREW [M12 = 55] 2
Kl 10 BB2666| SCREW w Lockwasher [M12 = 351
32 12 B82344 Wb SHER 1
33 12 282624 'WaSHER 2
M 13 282637 Wb SHER-Lock 3
] 628157 1| HOUSIMNG-Flywheel 1
36 23 99322 | SPACER 2
a7 992574 1| MOUNT 2




